\
. ALDDANIS

D T R / E S ” L T D

Models- 43000 Oasis Shelter Accessories

Page 2 Product Information
Page 3 Accessories List
Page 4-5 Pre-Collector, Vacuum Mount

Page 6 Trash Can

Page 7-8 Mat Rack, Claw & Crevice Tools |
Page 9 Vacuum Sign f
Page 10 Base Covers

Page 11 Overhead Lights

Page 12 Overhead Vacuum Tube

Page 13 Overhead Vacuum Pipe

Page 14 Maintenance

Page 15-27 Parts

1 REV 11-25-24



PRODUCT INFORMATION

Please take a moment to fill out the information below in order to aid us with any future sales
or service inquiries. Model number and serial number information can be found on the
serial tag located inside the control box and/or on the lower exterior of the can. Key
number can be found on the tag that comes attached to the keys. There may be more than
one key number depending on unit.

Please keep this information with your records.

MODEL#:
SERIAL#:
KEY NUMBER(S):
DATE PURCHASED:
DISTRIBUTOR:

J.E. Adams Industries
1025 63rd Ave. S.W.
Cedar Rapids, IA 52404
1-800-553-8861
www.jeadams.com

REV 11-25-24


http://www.jeadams.com/

Accessories

Accessory List: Accessory List:

-Various models of Vacuums -Backlit Vacuum Sign
-Pre-collector for Central Vacuum applications -Base covers

-Trash Can -LED Overhead Lights, 6FT, 8FT
-Mat Rack -Overhead Vacuum Tube kit
-Claw and Crevice Tool -Overhead Vacuum Pipe kit

Standard Stanchion

Vacuum Sign 11 ; mounted Pre-collector
43000-17VAC-A Various overhead . 9202-64A

vacuum tube or
pipe kits

Crevice Tool
35000-30-4A-2

Claw Tool
2055-13A-3

Mat rack
42000-40A

Base Covers
43000-11CAP

Standard stanchion Trash can

mounted vacuum w 43000-140BDA - -
various models Foundation Anchor kit

43000-CRPA

3 REV 11-25-24



Pre-CO”eCtOI‘/ Vacuum MOU nting Vacuum and pre-collector mount same way,
: both utilize 43000-9202A ting kit which
43000-9202A Mounting Brackets e s an Uppor and lower brackets

DETAIL A
SCALE .15

Bolt Adapter brackets to |
beam using 3/8” x 1.25” long
hex bolts, flat washers and
Nylock nuts. Washers should
always be against painted
surface. Lower bracket is
about 37.5” up from ground,
upper bracket is about 57” up.

Bolt vacuum or pre-collector

DETAIL B to adapter brackets using
SCALE .15 3/8” x .75” long security bolts

and nylock nuts that come
with vacuum or pre-collector

4 REV 11-25-24



Power Routing Options

Power to accessories
mounted in shelter can
cover from overhead or two
options from the ground,

Option 1. Bring power
up through 1.5” hole on
right side of base plate.

Option 2. Bring power up
from behind base plate.

See 43000 Manual for details on
electrical in foundation suggestions

There are two electrical access

holes, one 1.5” hole in base and

one .875” hole just under lower
bracket hole in | beam.

Standard power connection for |
raised mounted vacs is here,
generally require 30 amp service.

REV 11-25-24



Trash Can Option 43000-140BDA standard swing
with hinge on right. Note
43000'1 4OBDA orientation of the brackets. Swing

can be changed in the field.

Step 1; Bolt upper more narrow bracket to holes in | beam
approximately 20.5” up from ground using (2) 3/8” x 1.25” hex
bolts washer and nylon nuts. Angled side should go towards |

beam. Flat washer always against painted surface

PETAIL C
SCALE .187

Step 3: Using 3/8” x .75 security bolts
and nylock nuts attach trash can
stainless frame to upper holes of

previously installed brackets.

P
—

Step 2: Bolt wider lower bracket to holes in | beam
approximately 8.5” up from ground using (2) 3/8” x 1.25” hex
bolts washer and nylon nuts. Angled side should go towards |

beam. Flat washer always against painted surface

6 REV 11-25-24



Mat Rack Option, 42000-40A
Claw & Crevice Tool Only Option 42000-40-4A

Crevice Tool kit
35000-30-4A-2

DETAIL E
SCALE .1

Claw Tool kit
2055-13A-3.

Crevice Tool kit Claw Tool kit
35000-30-4A-2 2055-13A-3.

Tool Holder Kitt
Claw & Crevice only 42000-40-4A

mount without mat rack
42000-40-4A Mat Rack Kit
42000-40A.

To use Mat Rack with Tool holder simply mount
Tool Holder Bracket Assembly 42000-40-4A

DETAIL D over top of the upper Mat Rack bracket.

SCALE .12
7 REV 11-25-24




Mat Rack- 42000-40A
Claw & Crevice Tool mount- 42000-40-4A

Upper Mat Rack
bracket I . Bolt mat clamp to upper bracket

using large flat washer and V4" x
.75 security bolts & nylock nuts

Use upper holes in bracket and
(2) 3/8” x 1.25 bolts & nylock nuts
to mount lower bracket to | beam

If using both Mat Rack and tools the tool
holder bracket will mount in front of Upper

Mat Rack bracket approximately 36” up

Back side view from ground sharing 3/8” hardware.
of mat rack

Detail G

Claw and crevice tool holders mount
to back side of 42000-40-4A-bracket 1
using ¥4” x .75 security bolts and
nylock nuts

Bolt angle support brackets to inside lip
of mat rack and lower support bracket

Use inner holes in bracket and (2)
3/8” x 1.25 bolts & nylock nuts to
mount lower bracket to | beam
approximately 16” from the ground

REV 11-25-24



Vacuum Slgn’ (baCk “ghted) Step 1. Bolt (3) light brackets to | beam using
43000-1 7VAC-A V4" x .75 hex bolts & nylock nuts. If putting

sign on each side of | beam this hardware will
be shared with brackets on opposite side

ELECTRICAL PASS THROUGH
HOLE FOR VACUUM POWER
OPTION

ELECTRICAL PASS
DETAIL A THROUGH HOLE

SCALE 0.16 : 1 FOR 2ND LIGHT

Step 3. Wire knockouts located at each end of
cover. Two at the bottom and one at the top,
These are for power to pass into the sign for

power or pass through the sign to power beam

\ mounted vacuum or overhead lights.

Step 4. Bolt Vacuum sign
cover to inside of | beam
using (6) “a x 1”7 security

bolts and flat washers

Step 2. Zip tie light to
center of bracket with
wire end up. Note 1.5”
spacing from end of light
to bottom bracket

REV 11-25-24



Base Covers 43000-11CAP

Cover sets on top of base plate,
(4) self threading screws (one on
each side, two on top) join both

halves of cover together to 2 piece cover, right side
capture profile of | beam. ™ - has electrical opening,
1 left side does not.

10 REV 11-25-24



43000-58HV LED Light Kits
43000-58HV-6, 6ft
43000-58HV-8, 8ft

Route power cable to source
along roof structure, or if soffit
installed go through soffit panel.

Lights can be mounted where desired using self-
drilling screws from roof or soffit install (washer
removed) and wire tie bracket. Best practice to hold
light in desired location and mark center. Then
mark each end of lens area of light. If mounting to
shelter with soffit then just screw through soffit
panel. If mounting to shelter without soffit then wire
tie brackets need to align with purlin structure

11

Mount black wire tie bracket to
underside of shelter using the
self drilling screws used to install
roof panels or soffit panels.
Remove washer from screw first.

R

5600D20

Self-drilling screw

8082
Wire tie mount

DETAIL H
SCALE .5

3 to 4 mounting points depending
and light length. Not all are needed,
suggest at least 2 mounting points on

6ft lights and 3 on 8 ft lights

REV 11-25-24



43000-VACT Overhead Vacuum Tube kit
Aluminum, Stainless Steel or Zinc Plated Steel

Step 3. Attach 42000-10-2 Bracket to inside of |
beam using %4"x 1” hex bolt and nylock nut with
flat washer against painted surface. Use worm
gear hose clamp through slots in bracket to fix
orientation of tube. Orient down slightly. Hose
clamp used on each end, just bracket in middle.

Step 1. Take (1) 120” long
2.125” tube glue 45 deg. Elbow
(CV-AE-2111) onto end using
appropriate adhesive (JB Weld
or other construction adhesive)

Step 4. Attach long 80 degree elbow with flared end glued on

end of 2.125” tube. Flared end of elbow should pass through

hole in roof | beam and pass through notch on bottom of roof
| beam. Orient so vacuum hose will run as straight as

Step 2. Screw Flap Valve (2083-3) in
threaded end of elbow and slide in curved
tube from claw or crevice tool kit into valve

possible to vacuum source (pre-collector or vacuum).

Step 5. Slide Hose Adapter fitting (2091) and
worm gear hose clamp over reduced end of
long elbow fitting. Attached 2” vacuum hose

between this fitting and vacuum source

12

Route worm gear clamp
noted in Step 3 through these
two slots and around tube.

REV 11-25-24



43000-VACP Overhead Vacuum PVC Pipe kit

13

. 12" long PVC pipe Step 1. Take (1) 120” 2" PVC pipe,

Step 4. Attach 42000-10-2 Bracket to
inside of | beam using ¥4’x 1” hex bolt
and nylock nut with flat washer against
painted surface. Use worm gear hose
clamp through slots in bracket to fix
orientation of tube. Orient 45 deg fiting
down slightly. Hose clamp used on
each end, just bracket in middle.

glue 2” coupling (40000-98) on

end. From another length of 2”

PVC pipe cut 12” long piece and
glue to end of pipe using PVC glue

Step 2. Glue 45 deg PVC Elbow (40000-
96 and 2” NPT Thread Adapter (40000-
100) to end of 12” pipe extension

Step 3. Screw Flap Valve (2083-3) in
threaded end of elbow and slide in curved Step 5. Pass assembled pipe through hole on
tube from claw or crevice tool kit into valve bracket in roof | beam, Glue 90 deg PVC Elbow

(CVP-EL-2-90L) on end of long pipe, Orient so
vacuum hose will run as straight as possible to
vacuum source (pre-collector or vacuum). Glue
another piece of 12” long PVC pipe to 90 deg.
Elbow. Attach Hose adapter (2086) along with
hose clamp to end of 12” pipe. Attach 2” vacuum
hose between adapter and vacuum source.

S0l Route worm gear clamp
noted in Step 3 through these
two slots and around tube.

REV 11-25-24



Maintenance:

Nuts and bolts on structure should be checked once a month or as needed.

Powder coated parts will eventually wear over time. JE Adams offers touch up paint to keep parts
looking great.

Stainless steel parts should be wiped/ cleaned as needed.

Vacuum hoses that are forced to make tight corners will eventually crack. Check hoses
periodically.

14 REV 11-25-24



HRT

BILL OF MATERIALS

NOTI5952'02-64A ITEM|PART NUMBER DESCRIPTION QTy
1. PACKAGE ITEMS 2, 10, 13 & 14 IN BAG AND PLACE INSIDE UNIT. 1_|20ue4f HOSE NAGLILM, &5 10° 2
2. IF USING THIS ASSEMBLY FOR CENTRAL VAC PAY SYSTEM STANDARD 2 ARCH REMOVE THE 2 |2086 COUPLER, 2" PIPE - 2"HOSE 2
FOLLOWING PARTS: ITEMS 1, 2, 14 3 [35000-113 LOCK BRACKET 1
3. IF USING THIS A:SSEMBLY FOR CENTRAL VAC PAY SYSTEM "V" FORMATION REMOVE 4 135000-114 FLEXIBLE CONNECTOR/COUPLER 3 X 3 1
FOLLOWING PART: [TEM3. 5 |35000-63 DOOR, PRE FILTER BOTTOM 1
6 |35000-63-4 GASKET RETAINER PLATE 1
@ ] 7 |35000-65 DOOR GASKET, PRE FILTER 1
. | “@ 8 |5601D4 1/4-20 x 3/4 HHCS-SS 2
|| I } — 9 |5603D2 NUT, NYLOCK, 1/4-20, SS 4
B = i 12.95 10 |5606D31 WASHER, FLAT 3/8" SAE, SS 4
= L ] 11 |5635D4 BOLT, 1/4-20 X .75, CH, S5 2
|| Emmmms } I 12 |5647D2 RIVET, 1/8 SS POP RIVET 1/16 4
‘ o 13 |5702D6 3/8-16 X .75 TORX SEC. T-45 4
‘ ‘ ‘ ‘ 2 60 | B 14 [8061-720-8 3" HOSE CLAMP, STAINLESS STEEL 2
\ — : -1 | B 15 |8153-1 LATCH, CLEANOUT DOOR 2
0 o r 16 |9202-64W PRE-COLLECTOR, WLDMNT, STD ARCH, CV PAY | 1
] s % @ | 3.50 4——4 17 |9202PCBOX __|BOX, 14x14x36 1
=
o
Q
[Te]
g 5 e | 2.75
w
o
~ co
=
=)
o
3.00
e (10) APPLY GASKET TO DOOR,
| s o MAKE SURE DOOR SURFACE
,& IS THOROUGHLY CLEAN PRIOR.
b
@1 DETAIL A
SCALE1/5
10.35 ] SHOWING JUST
12.36 - BOTTOM LID ASSEMBLY
30LBS
PRE FILTER ASY,CV STD OR PAY
UNSPECIFIED [0 CEDAR RAPIDS, 1OWA
TOLERANCES —
A 8821 ADDED ITEM 17 1/25/22 BIL |#a s B MWS \
- 8566 RELEASED 4/20/20 MWS 2PL  %.020 2/28/2020 fl‘gjp
REV NO., DESCRIPTION DATE BY 3PL  +.003 SCALE SHEET Ng"' i
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE %1° ‘ 1409 9202-64A [‘ =

15

REV 11-25-24



T

43000-9202A

BILL OF MATERIALS

NETES ITEM PART NUMBER DESCRIPTION QTy
i 1 560303 NUT, 3/8-16 Nylock, $S 12
1. BAG ALL HARDWARE -
2 5606D31 WASHER, FLAT 3/8" SAE, S 8
3 562207 3/8-16 UNC x 1.25 CAP SCREW, SS 8
4 43001-42W WLDMNT OASIS UPPER VAC MNT 1
5 43001-43W WLDMNT, LOWER VAC & TC MNT, | BEAM 1
() SCALE .375
TTE
OASIS SHELTER VAC, PRE COL MNT KIT
UNSPECIFIED [T 100 e CEDAR RAPIDS, TOWA
TOLERANCES — \
fPL. e i S AN Y AN S
- 9198 RELEASED 712124 MWS |2pL +o20 [ 3/21/2024 7T R vt
REV NO. DESCRIPTION DATE BY |3PL +.003 | SoAE E =
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J E. ADAMS INDUSTRIES ANGLE %1° 375 1A 43000-9202A =

16

REV 11-25-24



'®  43000-140BDA BILL OF MATERIALS
NOTES: ITEM | PART NUMBER DESCRIPTION Qrty
1. ASSEMBLY CAN BE STACKED ON 52" X 52" PALLET, 4 PER LEVEL AND UP TO 3 HIGH FOR TOTAL OF 12. 1 |5603D3 NUT, 3/8-16 Nylock, S5 8
2. ASSEMBLE AS LEFT HAND SWING UNLESS DIRECTED OTHERWISE. 2 | 5606D31 WASHER, FLAT 3/8" SAE, SS 4
3. DO NOT ASSEMBLE ITEMS 5 AND 6, PACKAGE BOTH BRACKETS AND HARDWARE AND PLACE INSIDE TRASH CAN. 3 | 562207 3/8-16 UNG x 1.25 CAP SCREW, S5 a
4 | 35000-140BDA | TRASH CAN ASY, BI-DIRECTIONAL 1
5 |[43001-43W WLDMNT, LOWER VAC & TC MNT, | BEAM 1
6 | 43001-44W WLDMNT, UPPER TC MOUNT, | BEAM 1
" OASIS SHELTER TRASH CAN ASY.
UNSPECIFIED TRTERTAL CEDAR RAPFIDS, IOWA
TOLERANCES | oo | \
1PL +.030 7 mws
o
3 9198 RELEASED 712/24 MWS | 2P +.020 3/21/2024 a v%
REV NO. DESCRIPTION DATE BY 3PL  +.003 SCNE SUEET, ik i
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE +1° 1710 1adit 43000-140BDA -

17

REV 11-25-24



ART
NO

42000408 | NOTES:

1. PACKAGE HARDWARE AND BRACKETS SEPARATELY.
2. COPY THIS DRAWING WITH ASSEMBLY

BILL OF MATERIALS

ITEM | PART NUMBER DESCRIPTION QTy
1 | 5603D2 1/4-20 NYLOCK NUT, SS 8
2 |5603D3 NUT, 3/8-16 Nylock, SS 4
3 | 5606D31 WASHER, FLAT 3/8" SAE, SS 4
4 | 5622D7 3/8-16 UNC x 1.25 CAP SCREW, SS 4
5 |5702D5 1/4-20 X .75 TORX SEC. T-27 8
6 | 8597 5/16 WASHER 2
7 | 32000-12 CLAMP, MAT, ASSEMBLY 1
8 | 35000-40-6 MAT FRAME, LOWER BRKT Z
9 | 35000-40-8W MAT RACK 1 PC WELDMENT 1
10 |42000-40-3 BRKT, SHELTER, MAT RACK CLAMP 1
11 | 42000-40-5 BRKT, SHELTER, MAT RACK LOWER 1
12 | 42000-40A COPY THIS DRAWING WITH PACKAGING 1

18

a 0 0
0 G 0
0 v 0
i @i
e
MAT RACK ASY, SHELTER
UNSPECIFIED [T E e CEDAR RAPIDS, IOWA
TOLERANCES | \
1PL +.080 P WS = =
. 9044 RELEASED 71223 | MWS |2pL .0m 3122023 LA S B LAES
REV NO. DESCRIPTION DATE BY 3PL  +.003 SCALE SHEET el =
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE #1° 12 172 42000-40A i
REV 11-25-24



42000-40-4A

BILL OF MATERIALS

ITEM | PART NUMBER DESCRIPTION Qty
NOTES: 1 |5603D3 NUT, 3/8-16 Nylock, SS 2
1. BAG HARDWARE AND ATTACH TO BRACKET. 2 5606D31 WASHER, FLAT 3/8" SAE, SS 2
3 |5622D7 3/8-16 UNC x 1.25 CAP SCREW, 58 2
4 | 42000-40-4 BRKT, SHELTER, CLAW/CREVISE HOLDER | 1
o o 0
) O o 5
9] O O )
TITLE
SHELTER CLAW/CREVICE TOOL HOLDER ASY
UNSPECIFED | " T CEDAR RAFIDS, 1OWA
TOLERANCES — \
1PL  +.030 B mws = =
S ATV VS
- 9249 RELEASED 1122124 | MWS | 2p0 =020 [ 7/9/2024 7 I T O it
REV NO. DESCRIPTION DATE BY |spL 000 [ SoaE SEET [ .
THIS DOCUMENT SHALL NOT BE REFRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE +1" 174 L 42000'40‘4A -
19 REV 11-25-24




o 35000-30-4A-2 ‘ BILL OF MATERIALS
ITEM PART NUMBER DESCRIPTION QTy

1 2032BLACK HOSE, 1-1/2" X 15" BLACK VACUUM HOSE 1

2 2047 CREVICE TOOL, BLACK 16" X 1-1/2" 1

3 2058-9-4 BRKT, CREVICE HOLDER, SHELTER 1

4 2084 HOSE COUPLER/ENLARGER 1-1/2 HOSE 1

5 2090 SWIVEL COUPLING 1-1/2" 1

6 560302 1/4-20 NYLOCK NUT, SS 4

7 5702D5 1/4-20 X .75 TORX SEC. T-27 2

8 8546-1 CLAMP, HOSE, S8, 1 3/4"-2 3/4" 1

9 35000-30-4W WELDMENT, CREVICE TOOL HOUSING 1

10 |2083-4W SINGLE INLET 2" REDUCED WELDMENT 1

e CREVICE TOOL ASSEMBLY, SHELTER
UNSPECIFIED [ 00T CEGAR RARIDS, 1OWA
TOLERANCES — 3
A 9212 ADDED 2083-4W TO BOM 7/2624 | MWS | 1p = 0m0 PY MWS \
- 9044 RELEASED 712023 | MWS |zrL som [0 3722023 B i e S
REV NO. DESCRIPTION DATE BY |3aPL o003 [ SoAE B Y
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHCORIZED BY J.E. ADAMS INDUSTRIES ANGLE +1* 2 143 35000-30-4A-2 F A

20 REV 11-25-24



2055-13A-3

NOTES:

REPLACES 2058-13A-1

PACKAGE IN BOX THAT ITEM 1 COMES IN OR IN 75000BOX. UP TO TWO
HOSES CAN FIT IN BOX.

ALL PARTS BESIDES HOSE, HOLDER, AND CLAW TO BE PLACED IN
BAG.

USE CAUTION WHEN INSTALLING 5616D10. OVER TIGHTENING WILL
CAUSE DAMAGE TO HOLDER.

2055-2PLUG TO BE INSTALLED BY PUSHING PLUG INTO OPENING ON
END OF HOLDER. USE AN ALLEN WRENCH TO PUSH PLUG AS NEEDED.
ONLY INSTALL PLUG WHEN USED IN A CENTRAL VACUUM
APPLICATION. DO NOT INSTALL IF USING WITH A MOUNTED VACUUM.
PROVIDE COPY OF DRAWING WITH EACH PACKAGE.

JOOOREE

%

@
@'\@ @ @

BILL OF MATERIALS

ITEM |PART NUMBER DESCRIPTION QTYy
1 2032BLACK HOSE, 1-1/2" X 15" BLACK VACUUM HOSE 1
2 2055-2 COBRA CLAW TOOL 1
3 2055-2B-2 BRKT, COBRA CLAW HOLDER MNT, 100 DEG 1
4 2055-2HA COBRA CLAW HOLDER ASSEMBLY 1
5 |2055-2PLUG BLACK RUBBER PLUG, .375IN ID, .736 IN L, 1
6 2083-4W SINGLE INLET 2" REDUCED WELDMENT 1
7 2084 HOSE COUPLER/ENLARGER 1-1/2 HOSE 1
8 2090 SWIVEL COUPLING 1-1/2" 1
9 5603D2 1/4-20 NYLOCK NUT, SS 2
10 |5616D10 SCREW, #12X .75, PH, PH, HI/LO THREAD 2
11 |5702D5 1/4-20 X .75 TORX SEC. T-27 2
12 | 85461 CLAMP, HOSE, SS, 1 3/4"-2 3/4" 1

TITCE

CLAW HANGER ASSEMBLY, 30 DEG, WIND ARCH

TERTAT CEDAR RAPIDS, [OWA

UNSPECIFIED
TOLERANCES

au
1P 030 P BJL \
- 9205 RELEASED 7111124 BJL 2P +.020 7111/2024 p.{?:p s
REV NO. DESCRIPTION DATE BY 3PL  +.003

THIS DOCUMENT SHALL NOT BE REPRODUCED NCR SHALL THE INFCRMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES

SCALE ‘ SHEET AT F‘- 2

11 7 2055-13A-3

ANGLE +1°

21

REV 11-25-24



R

43000-17VAC-A

NOTES:

1. ONLY ASSEMBLY DONE ON THIS IS THE ATTACHMENT OF THE LENS

(43001-17L) TO THE "VACUUM" SHEET METAL BOX USING 5603D1 NYLOCK NUTS.

2, BAG THE BRACKETS, ZIP TIES AND REMAINING HARDWARE.,

3. STRETCH WRAP ITEM 9 TO PROTECT LENS MATERIAL.

@

&

BILL OF MATERIALS

ITEM | PART NUMBER DESCRIPTION Qry
1 |5601D4 1/4-20 x 3/4 HHCS-SS 6
2 | 5603D1 NUT #10-24, NYLOCK, S8 12
3 | 5603D2 1/4-20 NYLOCK NUT, SS 6
4 | 8085 CABLE TIE, 15" - 120LB 3
5 | 35000-57-6HV LED LIGHT TUEE, 120V, &' 1
6 | 35000-57HV-2 LED TUBE LIGHT WIRE HARNESS, 15' 1
7 | 43001-17-1 BRKT, LIGHT MOUNT | BEAM BACK LIGHT | 3
8 |43001-17L LENS, SHELTER | BEAM LIGHT COVER 1
9 | 43001-17VACW | WLDMNT, | BEAM VACUUM LIGHT 1
10 | 5702D7 1/4-20 X 1" TORX SEC, T-27 6
11 | 5606D6 1/4" FLAT WASHER 6

Tow__
°

i

()
K2

. . i R
_ L -\ -
= NGRC ONNG o
o 2! é‘/® s
g e N = =
77!—- i (72.00? gJ‘

TITE

OASIS VACUUM BACKLIGHT ASY

UNSPECIFIED |00 TEGAR RAFIDS, 1OWA
TOLERANCES r
tPL +030 PY mws _
- 9198 RELEASED 7224 | MWS |2p zom 416/2024 ST S A DYV
REV NO. DESCRIPTION DATE BY 3PL  £.003 SCALE SHEET R BV
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E, ADAMS INDUSTRIES ANGLE 1 A ‘ 112 43000-17VAC-A [‘ =

22

REV 11-25-24




ART

43000-17VAC-A ‘

ELECTRICAL PASS THROUGH
HOLE FOR VACUUM POWER
OPTION

ELECTRICAL PASS
DETAIL A THROUGH HOLE

SCALE 0.16 - 1 FOR 2ND LIGHT

ASSEMBLY:

1. Boltitem 7 bracket to | beam in 3 places using 1/4-20
hex bolts and nuts. If lights are on both sides of | beam
capture opposite side bracket as well.

2. Lace zip ties through center of each item 7 bracket and
attach light with cord end up and bottom end of light 1.5"
below bracket.

3. Sign cover is bolted inside | beam using security 1/4-20
bolts through flange of | beam.

1.5

OASIS VACUUM BACKLIGHT ASY

ATERTAL

UNSPECIFIED CEDAR RAPIDS, [OWA
TOLERANCES —
\
1L +030 Y mws _
AT SL(SLAAN DY NS
2PL 020 4/16/2024 ’RfD U S T RIES .LT D
REV ‘ NO. DESCRIPTION o

THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY CR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES

DATE BY |3r son [ SoAE ETE
‘ 2/2 | 43000-17VAC-A F—

ANGLE +1° <

REV 11-25-24



ART
NO

43000-11CAP

Q (15.750)

BILL OF MATERIALS

ITEM PART NUMBER DESCRIPTION Qty
1 5642D3 SCREW, #10X.50, HWH, SELF DRILL, SS 4
2 43001-11C1WP BASE COVER, OASIS, RIGHT, PAINTED 1
3 43001-11C2WP BASE COVER, OASIS, LEFT, PAINTED 1
4 43001-22184 BOX, SHIPPING, 22X18X4 TALL 1
5 43001-11CAP OASIS COVER ASSEMBLY DRAWING 1
NOTES:
1. INCLUDE COPY OF THIS DRAWING IN SHIPMENT.

2. BAG ALL LOOSE HARDWARE IN BAG

3. USED ON 43000 OASIS SHELTER ASSEMBLY ONLY.

j @ / a
i ©
(=] a
Bk | \ J
[
=)
(T2}
[
>
‘ [ “ )
@
o™ i
™, &
TIT R T S —
@ (3.000) —f-=a——==]
BASE COVER ASY, OASIS
UNSPECIFIED [ e cEvAR RARIDS, fOWA
TOLERANCES — \
1ee s b e S L AT AV
9198 712/24 MWS |2p =020 [ 6/18/2024 D7 B S R
REV NO. DATE BY |3PL .03 [ souE SFEET EY;
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE +1° 1875 171 43000—1 1CAP =

24

REV 11-25-24



FART

BILL OF MATERIALS

THIS DOCUMENT SHALL NOT BE REFRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEFT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES

43000-58HV-8
ITEM | PART NUMBER DESCRIPTION ary
NOTES: 1 |8082 WIRE TIE SCREW MOUNT 1/4" 8
1. BAG ALL COMPONENTS BUT THE LIGHT ITSELF. 2 8085 WIRE TIE, 120LB, 15" WHITE 8
2. (4) EXTRA 8082 AND 8085 PARTS ARE FOR SECURING CORD UNDER SHELTER ROOF. 3 |35000-57-8HV | LED LIGHT TUBE, 120V, & 1
4 [35000-57HV-2 | LED TUBE LIGHT WIRE HARNESS, 15' 1
5 |35000-99 RND | CABLE TIE, S8, 14" 4
=[] |1 i i T il
¥ ¥ 5? 1l O
DETAIL B DETAIL A
SCALE .375 SCALE .375
b LED LIGHT TUBE, 120VAC, 6 ASY
UNSPECIFIED [ 0T CEDAR RAPIDS, JOWA
TOLERANCES |
TRL. kR e D_/};:
- 9212 RELEASED 7/29/24 | MWS | z2pL 02 711212024 7L T A i
REV NO. DESCRIPTION DATE BY |3PL 003 | SoAE SREET [ ad
ANGLE +1° .08 171 43000-58HV-8 r =

25

REV 11-25-24



FART
o

43000-VACT-_

BOM Table

BILL OF MATERIALS

JEA ASY # DESCRIPTION ITEM 9 ITEM 10 ITEM 11 ITEM | PART NUMBER DESCRIPTION QTy
43000-VACT-Z| SHELTER VAC TUBE ASY, ZP | CVP-16WT212Z | CVP-AE-2111-Z | CVP-EL-212-10Z 1 |2083-3 2" INLET VALVE W/COVER 1
43000-VACT-A | SHELTER VAC TUBE ASY, ALUM | CVP-16ST212A | CVP-AE-2111-A| CVP-EL-212-10A 2 | 2091 2" SWIVEL CUFF BLACK 1
43000-VACT-S| SHELTER VAC TUBE ASY, SS | CVP-16WT212S | CVP-AE-2111-S | CVP-EL-212-10S 3 |5601D7 1/4-20 x 1 HHCS-S8 3
4 560302 1/4-20 NYLOCK NUT, 58 3
5 |5606D6 1/4" FLAT WASHER 3
NOTES: 6 |8085 CABLE TIE, 15", 120LLB 6
1. USE APPROPRIATE ADHESIVE TO GLUE JOINTS TOGETHER FOR
VARIOUS METALS. 7 | 85461 CLAMP, HOSE, SS, 1 3/4"-2 3/4" 3
8 |42000-10-2 BRKT, SHELTER, ROOF VAC PIPE SUPRT | 3
9 |CVvP-16 T212_ |TUBE, .16 GA.2.12DIA,10FT 1
10 |CVP-AE-2111_ | ELBOW, 45 D,2IN FNPTX2.125ID, ___ 1
11 | CvP-EL-212-10_ | ELBOW, 212" OD X 16GA WALL 1
e DETAIL B
SCALE .1875
DETAIL A
SCALE .15
SHELTER VAC TUBE ASY, _
UNSPECIFIED [ or CEDAR FAPIDS, [GWA
e e /W
" 9212 RELEASED 712924 | MWS | z2p som |0 7/21/2023 D e A A
REV NO. DESCRIPTION DATE BY 3PL +.003 SCALE SHEET el BV,
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J E. ADAMS INDUSTRIES ANGLE %1° 05 1 " 1 43000-VACT-_ r =

26

REV 11-25-24




ART
MO

43000-VACP-A

NOTES:
1. ITEM 9,10, 11 & 15 PVC FITTINGS MUST BE GLUED ONTO PVC PIPE USING

SUITABLE ADHESIVE FOR PVC JOINT.

BILL OF MATERIALS
ITEM | PART NUMBER DESCRIPTION QTy
1 2083-3 2" INLET VALVE W/COVER 1
2 | 2083-4W SINGLE INLET 2" REDUCED WELDMENT 1
3 | 2086 COUPLER, 2" PIPE - 2" HOSE 1
4 | 5601D4 1/4-20 x 3/4 HHCS-SS 3
5 | 5603D2 1/4-20 NYLOCK NUT, SS 3
6 | 5606D6 1/4" FLAT WASHER 3
7 | 8061-720-8 3" HOSE CLAMP, STAINLESS STEEL 1
8 | 8546-1 CLAMP, HOSE, SS, 1 3/4"-2 3/4" 2
9 | 40000-96 PVC, 2" 45 deg elbow 1
10 | 40000-98 COUPLER, PVC 2" 1
11 | 40000-100 FITTING, 2" FNPT X 2" M PIPE, PVC 1
12 | 42000-10-2 BRKT, SHELTER, ROOF VAC PIPE SUPRT | 3
13 | 8799-990 2" PVC CUT 12.315" 2
14 | CVP-2P40L120 | PIPE,PVC,SCH40,2IN,120 INL 1
15 | CVP-EL-2-90L | ELBOW, PVC, 2" X 90 DEG. LONG 1

DETAIL B
SCALE .2

THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATICN THEREIN BE USED BY OR DISCLOSED TC QTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES

ANGLE +1°

.06

143

DETAIL A
SCALE .2
e SHELTER VAG PIPE ASY, PVC
UNSFECIFIED [T CEDAR RAPIDS, IGWA
TOLERANCES |- \
1PL +.030 [¥ mws
—
- 9212 RELEASED 7020124 | MWS |zp. +.m 712172023 SIH S DIV
REV NO. DESCRIPTION DATE BY 3PL  £.003 SCALE SHEET Gl

43000-VACP-A ( -

27

REV 11-25-24




	Slide Number 1
	PRODUCT INFORMATION
	Accessories
	Pre-Collector/ Vacuum Mounting�43000-9202A  Mounting Brackets
	Power Routing Options
	Trash Can Option�43000-140BDA
	Mat Rack Option, 42000-40A�Claw & Crevice Tool Only Option 42000-40-4A
	Mat Rack- 42000-40A�Claw & Crevice Tool mount- 42000-40-4A
	Vacuum Sign, (back lighted)�43000-17VAC-A
	Base Covers 43000-11CAP
	43000-58HV LED Light Kits�43000-58HV-6, 6ft �43000-58HV-8, 8ft
	43000-VACT  Overhead Vacuum Tube kit�Aluminum, Stainless Steel or Zinc Plated Steel
	43000-VACP  Overhead Vacuum PVC Pipe kit
	Slide Number 14
	Slide Number 15
	Slide Number 16
	Slide Number 17
	Slide Number 18
	Slide Number 19
	Slide Number 20
	Slide Number 21
	Slide Number 22
	Slide Number 23
	Slide Number 24
	Slide Number 25
	Slide Number 26
	Slide Number 27

